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History of this test report

Report No. Version Description Issue Date
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.407(e) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum E.l.R.P Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
2.82dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5929.250 MHz
17.01 dB
35 15.207 AC Conducted Emission Pass under the limit at
1.456 MHz
3.6 15.203 Antenna Requirement Pass -

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
I's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.
2. The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Lucy Wu
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FAX: 886-3-327-0855
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature
Equipment Phone
FCCID A4RGWKK3
GSM/EGPRS/WCDMA/HSPA/LTE/5G NR/
NFC/GNSS/WPT Client
WLAN 11b/g/n HT20
EUT supports Radios application | WLAN 11a/n HT20/HT40
WLAN 1lac VHT20/VHT40/VHT80
WLAN 11ax HE20/HE40/HE80
Bluetooth BR/EDR/LE

Remark: The above EUT's information was declared by manufacturer.

EUT Information List
SIN Performed Test Item
27211FQHNO00170 RF Conducted Measurement
28251FQHNO00017 Radiated Spurious Emission
28251FQHNO00005 Conducted Emission
TEL: 886-3-327-0868 Page Number : 50f 36
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1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Tx/Rx Frequency Range

5850 MHz ~ 5895 MHz

Maximum Output Power

MIMO <Ant. 4+3>

802.11a: 20.47 dBm / 0.1114 W

802.11n HT20: 20.63 dBm / 0.1156 W
802.11n HT40: 20.66 dBm / 0.1164 W
802.11ac VHT20: 20.73 dBm / 0.1183 W
802.11ac VHT40: 20.76 dBm / 0.1191 W
802.11ac VHT80: 18.46 dBm / 0.0701 W
802.11ax HE20: 20.83 dBm / 0.1211 W
802.11ax HE40: 20.86 dBm / 0.1219 W
802.11ax HE80: 18.56 dBm / 0.0718 W

99% Occupied Bandwidth

MIMO <Ant. 4>

802.11a: 16.33 MHz
802.11ax HE20: 18.93 MHz
802.11ax HE40: 37.96 MHz
802.11ax HES8O0: 76.72 MHz
MIMO <Ant. 3>

802.11a: 16.38 MHz
802.11ax HE20: 18.93 MHz
802.11ax HE40: 37.86 MHz
802.11ax HES80: 76.84 MHz

Antenna Type / Gain

<Ant. 4>: ILA Antenna with gain 1.40 dBi
<Ant. 3>: IFA Antenna with gain -0.40 dBi

Type of Modulation

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM / 256QAM)
802.11ax : OFDMA (BPSK / QPSK / 16QAM / 64QAM / 256QAM /
1024QAM)

Antenna Function Description

Ant. 4 Ant. 3

802.11a/n/ac/ax

MIMO v v

Remark:

1. MIMO Ant. 4+3 Directional Gain is a calculated result from MIMO Ant. 4 and MIMO Ant. 3. The
formula used in calculation is documented in section 1.2.1.
2. Power of MIMO Ant. 4 + Ant. 3 is a calculated result from sum of the power MIMO Ant. 4 and

MIMO Ant. 3.

3. The EUT's information above is declared by manufacturer. Please refer to Comments and
Explanations in report summary.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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1.2.1 Antenna Directional Gain

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gyt + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

(%)

N,

S5 N

ANT

Zgj.k

k=1

N ANT

DirectionalGain =10-log| ==

where
Each antenna 1s driven by no more than one spatial stream;

Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /20
gir= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;

Gy 1s the gam 1 dBi of the kth antenna.

As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%*?° + 10%2"° + . + 10°M"?%)? /N un7] dBi
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG
for for
UNII-4
Ant 4 Ant 3 Power PSD
(dBi) (dBi) (dBi) (dBi)
1.40 -0.40 1.40 3.56

Calculation example:

If a device has two antenna, Gant1= 1.4dBi; Gan2=-0.4dBi

Directional gain of power measurement = max(1.4, -0.4) + 0 = 1.4 dBi
Directional gain of PSD derived from formula which is

10 x log {{[ 10" (1.4 dBi/20) + 10" (-0.4 dBi/20)]~2}/2}

= 3.56 dBi

Power and PSD limit reduction = Composite gain — 6dBi, (min =0)
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1.3

1.4

1.5

Modification of EUT

No modifications are made to the EUT during all test items.

Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
THO5-HY, CO07-HY, 03CH16-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO02rO1.

¢+ FCC KDB 291074 D02 EMC Measurement vO1(Draft)

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL: 886-3-327-0868 Page Number : 80of 36
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape) and accessory (Adapter or Earphone), and adjusting the measurement antenna
orientation, following C63.10 exploratory test procedures and only the worst case emissions were

reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequenc Note
Frequency Band Bandwidth Channel (&L:_'Z) i
169 5845 Straddle
20 MHz 173 5865
5850-5895 MHz 177 5885
(U-N1I-4) 167 5835 Straddle
40 MHz
175 5875
80 MHz 171 5855 Straddle

Note: The channel noted with “straddle” spans 5.725-5.850 GHz and 5.850-5.895 GHz.

TEL: 886-3-327-0868 Page Number : 90of 36
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2018.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The power for 802.11n and 802.11ac mode is smaller than 802.11ax mode, so all other conducted and

radiated test is covered by 802.11ax mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Specification MCS index /Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by HE20) MCSO0
802.11n HT40 (Covered by HE40) MCSO0
802.11ac VHT20 (Covered by HE20) MCSO0
802.11ac VHT40 (Covered by HE40) MCSO0
802.11ac VHTB80 (Covered by HE80) MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
Test Cases
Mode 1: GSMS850 Idle + WLAN (5GHz) Link + Bluetooth Link + USB Cable 2
co nglcj:cted (Charging from AC Adapter 1)
- Mode 2 : WCDMA Band Il Idle + WLAN (5GHz) Idle + Bluetooth Link + USB Cable 2
=mission (Charging from AC Adapter 1)
Remark:

1. The worst case of Conducted Emission is mode 2; only the test data of it was reported.

2. For Radiated Test Cases, the tests were performed with Adapter 1and USB Cable 2.

3. During the preliminary test, both charging modes (Adapter mode and WPT Client mode) were
verified. It is determined that the adaptor mode is the worst case for official test.

TEL: 886-3-327-0868 Page Number : 10 of 36
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RF test channel of UNII-4 and UNII-3 &-4 span channels
ch.# 802.11a 802.11ax HE20 802.11ax HE40 802.11ax HE80
L Low 169 169 167 -
M | Middle 173 173 - 171
H | High 177 177 175 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

<WLAN Tx Mode>

120Vac/E0Hz
EUT
(Adapter)

]
EUT

(U=B Cable)

TEL: 886-3-327-0868
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<AC Conducted Emission for WLAN Link Mode>

120Vac/EiHz
EUT
(Adapter)
EUT
(USB Cable)
Bluetooth
Earphone EUT Motebook

WLAN AP

System Simulator

<AC Conducted Emission for WLAN Idle Mode>

120WackE0Hz
EUT
(Adapter)
EUT
(USB Cable)
Bluetooth
Earphone EUT
WLAN AP
System Simulator

TEL: 886-3-327-0868 Page Number 1 12 of 36
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2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord

1. |System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m

2. |Bluetooth Earphone |Kinyo BTE-3622 |N/A N/A N/A

3. |WLANAP D-Link RT-AC52 N/A N/A Unshielded, 1.8 m
AC I/P:
Unshielded, 1.2 m

4. [Notebook DELL P79G FCC DoC |N/A
DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT 4.0.00195.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL: 886-3-327-0868 Page Number 113 0f 36
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SPORTON LAB.

3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures
The testing follows FCC KDB 291074 D02 EMC Measurement vO1 (Draft) Section 2.11 Minimum
Emission bandwidth

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold
Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

© g M w0 NP

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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MIMO <Ant. 4+3>
<802.11a Mode>

6dB Bandwidth 26dB Bandwidth
Spectrum {@ Spectrum o
Ref Level 30,00 dém Offset 27.00 dB & RBW 100 kHz Ref Level 30.00 dém Offset 27.00 dB & RBW 300 kHz
jo Att 20 dB  SWT 1.1 ms @ VBW 300 kHz  Mode Sweep | Att 20 dB  SWT 1ms @ YBW 1MHz Mode Sweep
@ 1Pk Max @ 1Pk View
M1l1] 0.22 dBm mM1[1] 16.48 dBm
5.8374080 GHz| 5.8347000 GHz|
20 d D2[1] 0.55 dB| 20 dBm D2[1] 0.56 dB
15.1924 MHZ| 20.1500 MHz|
10 di — i 10-d8m—D1 9,860 dor sl et VY”@L‘“""J\’H«.M
b Leho i | | bbbl | g op i |
- o2 1610ttt gl Pl v ' ‘
| .
| l | |
10 H -10 dBm /
| M Y
f/' \ D2 -16.140 dBm— L
-20 dI -20 dBn -
Jr' " g _’,J"J“ \"‘1.
0 - i e 20,280 Raiere Lt g g -
Mok W, iRt A
oy sefet ) FhataMi
40 db -40 dBm
=0 -50 dBm
-60 di -60 dBm
CF 5.845 GHz 1001 pts Span 50.0 MHz CF 5.845 GHz 1001 pts span-su,ﬂ MHz
[ ) ) s | T 1 ) e
Occupied Bandwidth
(Spocum | ki
Ref Level 30.00 dém Offset 27.00 dB & RBW 300 kHz
jo Att 20 d8  SWT 1ms @ VBW 1 MHz Mode Sweep
@153 Max
mMi[1] 9.83 dBm)|
5.8429020 GHz
20 dan Occ Bw 16.333666334 MHz|
M1
] ;
10 dBm T P T ”"’"‘"l"-’ﬁ-wﬂ.‘,“-‘
0 -
.
I 1
-10 dBm - T
e “o
-20 dBm T
; "
e R
PR R Ry
~40 dBm-
-50 dBm
-60 dBm
CF 5.845 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-valug | ¥-valug | _Function | Function Result |
M1 1 5.842902 GHz 9.83 dém
Tl 1 5.8368082 GHz 2,13 dém Occ Bw 16.333666334 MHz
T2 1 5.8531419 GHz 2.32 dBm
L )il ] CRRREED e
Note: The occupied channel bandwidth is maintained within the band of operation.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0

Page Number
Issue Date

1 150f 36

Report Version

. Dec. 02, 2022

;01



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR280208-01F

<802.11ax HE20 Mode>

6dB Bandwidth 26dB Bandwidth
Specmm ) =) | (speamam ) =)
Ref Level 30,00 dém Offset 27.00 dB & RBW 100 kHz Ref Level 30.00 dém Offset 27.00 dB & RBW 300 kHz
jo Att 20 dB  SWT 1.1 ms @ VBW 300 kHz  Mode Sweep jo Att 20 dB  SWT 1ms @ YBW 1MHz Mode Sweep
@ 1Pk Max @ 1Pk View
M1l1] 0.22 dBm mM1[1] 14.52 dBm
5.8356590 GHZ| 5.8345500 GHz|
20 di D2[1] 0.30 dB 20 dBm D2[1] 0.12 dB
18.6390 MHZ| 21.0500 MHz|
10 10 dem ~ T
o1 6.570 dim . Vet )| e A DT
T )2 0,570 dB T L A : 0 | |
| |
-10 -10 dB
[ " D2 -13.050 dBr j 2
i T b,
-20 v & -20 d@n " WIM"M k \"“"Lu'a
el S, e R
- e ] rkad M. a0
e R YT
40 dB -40 dBmr-
-s50 -50 dBm
60 di -60 dBm
CF 5.845 GHF. 1001 pts - Spﬂ&ﬂ.ﬂ MH2z CF 5.845 EHTZ' 1001 pts : sEan 50.0 MHz
L Il ) - FE R il J o " v y
Occupied Bandwidth
Ref Level 30.00 dém Offset 27.00 dB & RBW 300 kHz
jo Att 20 dB SWT 1ms @ VBW 1 MHz Mode Sweep
@153 Max
mMi[1] 11.53 dBm|
5.8457490 GHz
20 dan M1 Occ Bw 18.881118881 MHz|
10 g EIP 'h“‘b'w-\w,u,...‘,.,g
] - w
-10 dBm-
/| LHﬂ.
-20 dBm Nt v
| b e
'r:f"’dm"_uw ikt i kb iy WPlibsah o iy
~40 dBm-
-50 dBm
-60 dBm
CF 5.845 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-valug | ¥-valug | _Function | Function Result |
M1 1 5.845749 GHz 11.53 dBm
Tl 1 5.8355594 GHz 4.96 dEm Occ Bw 18.891118881 MHz
T2 1 5.8544406 GHz 4+.36 dBm
il |
(& J L J
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ax HE40 Mode>

6dB Bandwidth

26dB Bandwidth

Spectrum | Spectrum [
Ref Level 30,00 dbm  Offset 27.00 db @ RBW 100 kHz Ref Level 30.00 dem  Offset 27.00 db & RBW 300 kHz
o att 20d8_ SWT__ 1.1ms @ VBW 300 kHz _Mode Sweep o _att 20d8  SWT 1ms @ VBW 1MHz Mode Sweep
(@ 17k Max @17k view
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Note: The occupied channel bandwidth is maintained within the band of operation.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0

Page Number
Issue Date
Report Version

1 17 of 36
: Dec. 02, 2022
;01



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

<802.11ax HE80 Mode>
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Note: The occupied channel bandwidth is maintained within the band of operation.
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3.2 Maximum E.l.R.P Output Power Measurement

3.2.1Limit of Maximum E.l.R.P Output Power

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,
the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band, and
the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm. Client devices
operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not

exceed an e.i.r.p. of 30 dBm.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

CE [ e

Power Meter Attenuator

EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

1. For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz
band, the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz
band

2. For client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands shall meet both 15.407(a)(3)(i) 30dBm/500kHz and 15.407(a)(3)(iii) 14dBm/MHz limit,
where the stringent limit 14dBm/MHz is applied.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

<For 802.11a Mode and 802.11ax Full RU Mode>
# Method SA-1#
(trace averaging with the EUT transmissiing at full power throughout each sweep).

+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.

- Detector = RMS
- Trace average at least 100 traces in power averaging mode.
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<For 802.11ax Partial RU Mode>
# Method SA-3 #
(power averaging (rms) detection with max hold):

- Set span to encompass the entire emission bandwidth (EBW) of the signal.

+ Set RBW =1 MHz.

+ Set VBW = 3 MHz.

« Number of points in sweep = 2 Span / RBW.

+ Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent where T
is the minimum transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

Detector = power averaging (rms).
+ Trace mode = max hold.
« Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to stabilize.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.

Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and nhumber of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4Test Setup

(oYs (] ]
Spectrum A
pectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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<802.11a Mode>

Maximum Power Density Plot (dBm/MHz)

504 Count 1007100

-100 T T T

Ref Level 30.00 dBm WERAE 3.00 MHZ
att 208 REWA: 1.00 Wz Ant1 Offset:27.00d8
Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset: 27.40dB
30
23
2 MK1
15 M1 i
10 4 Freq: 5.846 GHz

Level: 10,086 dBm

Center: 5.845 GHz

Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

Ref Level 30,00 dBm WEWY, 3.00 MHz

At 20dB REW. 1.00 MHz
Dector. RMS Trace: Awerage  SWT. 0.020s Offset:27.00dB
30
25
0
15 MK1
10 MK1 Freq: 5.844 GHz

Level: 6.632 dBm

50 Count 100/100

Center: 5.845 GHz Span: 50.000 MHz

Ref Level 30,00 dBm
At 20dB
Dector. RMS

WEWY, 3.00 MHz
REW. 1.00 MHz
Trace: Awerage  SWT. 0.020s

Offset:27.40dB

MK1

50 Count 100/100

MKL
Freq: 5.846 GHz
Level: 7.432 dBm

Center: 5.845 GHz

Span: 50.000 MHz
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<802.11ax HE20 Mode>

Maximum Power Density Plot (dBm/MHz)

504 Count 1007100

-100 T T T

Ref Level 30.00 dBm WERAE 3.00 MHZ
att 208 REWA: 1.00 Wz Ant1 Offset:27.00d8
Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset: 27.40dB
30
23
2 MK1
15 M1 i
10 4 Freq: 5.846 GHz

Level: 10,121 dBm

Center: 5.845 GHz

Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

Ref Level 30,00 dBm WEWY, 3.00 MHz

At 2008 REV. 1.00 MHz
Dector: RMS Trace: Average  SWT: 0.020% Offset:27.00d8

30

25

20

15 MKL

10 MK1 Freq: 5.844 GHz

Level: 6,800 dBm

50 Count 100/100

Center: 5.845 GHz Span: 50.000 MHz

Ref Level 30,00 dBm
At 20dB
Dector. RMS

WEWY, 3.00 MHz
REW. 1.00 MHz
Trace: Awerage  SWT. 0.020s

Offset:27.40dB

MK1

50 Count 100/100

MKL
Freq: 5.846 GHz
Level: 7.543 dBm

Center: 5.845 GHz

Span: 50.000 MHz
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<802.11ax HE20 52RU Mode>

Maximum Power Density Plot (dBm/MHz)

Ref Lewvel: 30.00 dBm SR 3.00 MHzZ .
att: 2008 REW: 1.00 MHz Ant1 Offeet:27.00d8
Dector: RMS Trace: MaxHold  SWT: 0.020s Ant2? Offset: 27.40dB
30
25
2 MK1
15 y M
104 MK Freq: 5.838 GHz

Level: 9.513 dBm

-100 - T T T
Center: 5.845 GHz

T
Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)

Ref Level 30,00 dBm WEWY, 3.00 MHz
At 20dB REW: 1.00 MHz

Dector: RMS Trace: MaxHold  SWT: 0.020s Offseti27.00dB e i

15 MK1
10 MK1 Freq: 5.838 GHz
5 Level: 6.131 dBm

Center: 5.845GHz Span: 50.000 MHz
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Ref Level 30,00 dBm WEWY, 3.00 MHz
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2%
20
5 MKL
10 MKL Freq: 5.838 GHz

5 Level: 6.941 dBm

Center: 5.845GHz Span: 50.000 MHz
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<802.11ax HE40 Mode>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm WERAE 3.00 MHZ
att 208 REWA: 1.00 Wz Ant1 Offset:27.00d5
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Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4) Maximum Power Density Plot Trace 2 (Ant 3)
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<802.11ax HE80 Mode>

Maximum Power Density Plot (dBm/MHz)
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Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 4)

Maximum Power Density Plot Trace 2 (Ant 3)
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3.4 Unwanted Emissions Measurement
This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as the following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
(2) For transmitters operating solely in the 5.850-5.895 GHz band or operating on a channel that
spans across 5.725-5.895 GHz:
15.407(b)(5)(i), all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of 15 dBm/MHz
and shall decrease linearly to an e.i.r.p. of =7 dBm/MHz at or above 5.925 GHz.
All emissions below 5.725 GHz shall not exceed an e.i.r.p. of —27 dBm/MHz at 5.65 GHz
increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7 GHz increasing linearly to a level of
15.6 dBm/MHz at 5.72 GHz, and from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at
5.725 GHz.
(3) KDB789033 D02 v02r01 G)2)c)
Use guidance in KDB Publication 789033 for all measurements. Unwanted emissions outside of
restricted bands are measured with an RMS detector. In addition, 15.35(b) applies where the peak
emissions must be limited to no more than 20 dB above the average limit.
Unwanted band-edge emissions may be measured using the integration method as described in
KDB Publication 789033 3. d) (ii). Emissions below 5725 MHz should be measured using

peak-detection while emission above 5895 MHz should be measured using average.
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Frequency(GHz) EIRP (dBm) Field Strength @3m distance Note
(dBuV/m)
Below 5.65 -27dBm/MHz 68.2 Peak
5.7 10dBm/MHz 105.2 Peak
5.72 15.6dBm/MHz 110.8 Peak
5.725 27dBm/MHz 122.2 Peak
5.895 -5dBm/MHz 90.2 Average
5.895 15dBm/MHz 110.2 Peak
Above 5.925 -27dBm/MHz 68.2 Average
Above 5.925 -7dBm/MHz 88.2 Peak

Note: Field strength at 3 m distance is converted to EIRP as the following equation:
EIRP[dBm] = E[dBuV/m]- 95.2

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02rO1.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
«  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
«  VBW =3 MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
«  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was placed at distance 3 meter from measurement antenna which was mounted on the
top of a variable height antenna tower.

4. The measurement antenna is a broadband antenna and its height is adjusted between one
meter and four meters above ground to find the maximum value of the field strength for both
horizontal polarization and vertical polarization.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. Radiated testing below 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from O degree to 360 degree to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from 0 degree to 360 degree to find the peak maximum hold reading for
scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6dB

margin against average limit line, the position is marked as “-*“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

_ —’.

15m

Metal Full Soldered Ground Plane
o0

Spectrum Analyzer / Receiver

—
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C and D.

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w0 DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

e e e e e e e e e i i
| Non-conductive table |
| I
[ Rear of EUT to be flushed |
I with rear of table top T
I 1
I I
I
L — |
: o EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
! I
| I
| I
| | U
I 1
| I
| I
I 1
| I
I 1
| I
| P = i P
I - ) 3c) I -
I P Bonded 1o horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e o o s . e e s . . e . . . . . . e s . . e s s . . . e
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

Page Number 1 34 of 36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. [Characteristics Cal:)b;etion Test Date Due Date Remark
Loop Antenna 22:322‘ HFH2-22 100488 | 9 kHz~30 MHz | May 13, 2022 Sggt'.lo‘r;’?z%zzz; May 12, 2023 (o?gzifg?:\()
Preampliier | EMEC | EM18G40G | 060801 |18GHz~40GHz | Jun. 28, 2022 Sgi’g,i,i%?{ Jun. 27, 2023 (Osgaii‘gf’SY)
SH'Zrig:nzom SCHVZ’?(RZBE BBHA9170 00993 | 18GHz-40GHz | Nov. 30, 2021 Sg‘c)t'.f;’é%é? Nov. 29, 2022 (osgiiig?gv)
Horn Antenna SCHV(V:'?(RZBE BBHA 9120 D | 9120D-1522 | 1GHz~18GHz | Mar. 10, 2022 Sgst'.lc)?é%zzz; Mar. 09, 2023 (o?gaifg?:\()
CBL6111D & —
Bilog Antenna | TESEQ oosoz_géoom 47020 8 06 | 30MHz~1GHz | Oct. 09, 2021 Sgst'.t‘r;’é%zzz; Oct. 08, 2022 (osgﬂig?gv)
Controller EMEC EMZ1000 N/A ta;zngf\'n?:\;gst N/A Sgst'_ 1055 22%222; N/A (o?giifg?:\()
AntennaMast| EMEC  |AM-BS-4500-B|  N/A 1m~4m N/A Sgcpt'_ 1055 22%222; N/A (o?gaiig?gv)
Turn Table EMEC TT2000 N/A | 0-360 Degree N/A Sgcpt'. tz 22%222; N/A ( o?gzifg?ljv)
EZCI;\?:: Keysight | N9O3BA(MXE) | MY57290111 | 3Hz~26.5GHz | Dec. 15, 2021 Soegf.%)55',22%2222~ Dec. 14, 2022 (o?giifg?gy)
e | T | S0 | v | | 5 ]
e e N DT e
RF Cable gﬂﬁiig SUCSJZLEX EC'A755'$00'5 N/A Aug. 09, 2022 Sgcpt';SS"ZZ%ZZZZN Aug. 08, 2023 (oigﬁifg?ﬁv)
Amplifier | SONOMA 310N 371607 | 9kHz~1GHz | Jul. 04,2022 SSS{,EZ’,@%?{ Jul. 03, 2023 (o?giifg?:\()
Preamplifier | EMEC EM1G18G | 060812 | 1GHz~18GHz |Dec.27, 2021 ssg.?s,’zz%zzz; Dec. 26, 2022 (oggaifg?:\()
Preamplifier |  Keysight 83017A | MY53270264 | 1GHz~26.5GHz | Dec. 09, 2021 Sgst'_tss’é%z; Dec. 08, 2022 (osgaiig?:\()
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 16, 2021 Sgst'_tizz%z; Nov. 15, 2022 gogg:_ﬁi‘)’
Power Sensor|  DARE | RPR3006W 15(')08\?3:1;';;) 10MHz~6GHz | Dec. 29, 2021 Sgcpt'.loz’é%z;; Dec. 28, 2022 ?Tol_:'g;_ﬁi‘)’
ol R R P e Fa e
ASTOWST | ACPOWER | AFC-11003G | 317040033 N/A NA | Sep.21,2022| NI ?ggg‘f:?;)‘
Software :22;22‘ EMC32V10.30]  N/A N/A N/A Sep. 21, 2022 N/A fggﬂ;’?ﬂﬂ?
Pulse Limiter SCHV(V:'?(RZBE VTSD,\?%LF Sgg;’; 9kHz-200MHz | Oct. 29, 2021 | Sep. 21, 2022 | Oct. 28, 2022 ?ggg;fﬂ?{r)'
RF Cable gﬂﬁiig RG214/U | 1358175 | 9kHz~30MHz | Mar. 16, 2022 | Sep. 21, 2022 | Mar. 15, 2023 (Ccogg‘;c:?(’;
\/T",:I'Zt\';sz TESEQ NNB 51 45051 N/A Feb. 16, 2022 | Sep. 21, 2022 | Feb. 15, 2023 (Ccoggl;c:?(';
\f?qu;t\',‘v';‘:( TESEQ NNB 52 36122 N/A Mar. 04, 2022 | Sep. 21, 2022 | Mar. 03, 2023 (ngg‘f::’(’;
EZACIeT,s:: :g;‘\?;é‘ ESR3 102317 | 9kHz~3.6GHz | Oct. 21, 2021 | Sep. 21, 2022 | Oct. 20, 2022 ?ggg;cﬂir)‘
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 234dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 65 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.5dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 56dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR280208-01F

Test Engineer:

Shiming Liu

Temperature:

21~25

°C

Test Date:

2022/9/15~2022/10/3

Relative Humidity:

51~54

%
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Report Number : FR280208-01F

TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

UNII-4 MIMO

99% 26dB 6 dB 6 dB
Data Freq. | Bandwidth Bandwidth Bandwidth Bandwidth ;
Mod. Rate NTH CH. (MHz) (MHz) (MHz) (MHz) Min. Limit Pass/Fail

(MHz)

Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3

11a |6Mbps| 2 169 5845 | 16.33 | 16.38 | 20.15 | 20.30 | 15.19 | 15.14 0.5 Pass
11a |6Mbps| 2 173 5865 | 16.33 | 16.33 | 19.85 | 19.70 | 15.19 | 15.19 0.5 Pass
11a |6Mbps| 2 177 5885 | 16.33 | 16.38 | 20.10 | 19.70 | 15.19 | 14.54 0.5 Pass
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Report Number : FR280208-01F

TEST RESULTS DATA

Average Power Table

UNII-4 MIMO
Average
vod. | P2 Kyl oy, | Frea C°FT:VL;§ed (Sg) E.ILR.P Power | E.I.R.P Limit
Rate (MHz) (dBm) (dBm) (dBm)

Ant4 | Ant3 | SUM | Ant4 +Ant3 | Ant4 + Ant3 | Ant4 + Ant 3
11a |6Mbps| 2 | 169 | 5845 | 17.10 | 17.70 | 20.42 1.40 21.82 30
11a |6Mbps| 2 | 173 | 5865 | 17.10 | 17.80 | 20.47 1.40 21.87 30
11a |6Mbps| 2 | 177 | 5885 | 15.60 | 16.40 | 19.03 1.40 20.43 30
HT20 | MCSO| 2 | 169 | 5845 | 17.10 [ 17.90 | 20.53 1.40 21.93 30
HT20 [MCSO| 2 | 173 | 5865 | 17.20 | 18.00 | 20.63 1.40 22.03 30
HT20 | MCSO| 2 | 177 | 5885 | 15.40 [ 15.70 | 18.56 1.40 19.96 30
HT40 [ MCSO| 2 | 167 | 5835 | 17.60 | 17.70 | 20.66 1.40 22.06 30
HT40 | MCSO| 2 | 175 | 5875 | 15.50 | 15.60 | 18.56 1.40 19.96 30
VHT20| MCSO| 2 | 169 | 5845 | 17.20 | 18.00 | 20.63 1.40 22.03 30
VHT20| MCSO| 2 | 173 | 5865 | 17.30 | 18.10 | 20.73 1.40 22.13 30
VHT20| MCSO| 2 | 177 | 5885 | 15.50 | 15.80 | 18.66 1.40 20.06 30
VHT40| MCSO| 2 | 167 | 5835 | 17.70 [ 17.80 | 20.76 1.40 22.16 30
VHT40| MCSO| 2 | 175 | 5875 | 15.60 | 15.70 | 18.66 1.40 20.06 30
VHT80| MCSO| 2 | 171 | 5855 | 15.40 [ 15.50 | 18.46 1.40 19.86 30
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR280208-01F

UNII-4 MIMO
Average EIRP
Data Freq Power DG IEDHSRIlDD PSD Pass
Mod. NT{ CH. : Densit dBi Limit )
¢ | Rate (MHz) (dBm /Ml—y|z) (dBi) (@BMMHz) | e | Fai
Ant 4 | Ant3 | SUM [ Ant4 + Ant3 | Ant4 + Ant3 [ Ant4 + Ant 3

11a [6Mbps| 2 | 169 | 5845 10.09 3.56 13.64 14.00 Pass
11a [6Mbps| 2 | 173 | 5865 10.06 3.56 13.61 14.00 Pass
11a [6Mbps| 2 | 177 | 5885 8.51 3.56 12.07 14.00 Pass

Note: PSD Sum = Max PSD(Ant. 4, Ant. 3) + 10 log (n)
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6dB and 26dB EBW and 99% OBW

TEST RESULTS DATA

Report Number : FR280208-01F

UNII-4 MIMO
99% 26dB 6 dB 6 dB
Data Freq. | RU Bandwidth Bandwidth Bandwidth Bandwidth .
Mod- | Rate N CH- (Mqu) Config.|  (MHz) (MHz) (MHz) i | FEEsRE
(MHz)
Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3
HE20 | MCSO| 2 169 5845 Full 18.88 | 18.93 | 21.05 | 21.50 | 18.64 | 18.14 0.5 Pass
HE20 | MCSO| 2 173 5865 Full 18.93 | 18.88 | 21.35 | 21.00 | 16.74 | 15.19 0.5 Pass
HE20 | MCSO| 2 177 5885 Full 18.88 | 18.88 | 21.30 | 21.30 | 17.04 | 18.34 0.5 Pass
HE40 | MCSO| 2 167 5835 Full | 37.96 | 37.86 | 40.32 | 39.78 | 35.44 | 35.26 0.5 Pass
HE40 | MCSO| 2 175 5875 Full | 37.86 | 37.86 | 40.41 | 40.14 | 34.54 | 35.26 0.5 Pass
HE80 | MCSO| 2 171 5855 Full | 76.72 | 76.84 | 81.76 | 82.24 | 69.09 | 70.37 0.5 Pass
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Report Number : FR280208-01F

TEST RESULTS DATA

Average Power Table

UNII-4 MIMO
Average
Voa. | P2 Nyl oy | Frea- | RU Coggxgtred (gg) E.LR.P Power | E.L.R.P Limit
Rate (MHz) | Config. (dBm) (dBm)
(dBm)
Ant4 | Ant3 [ SUM | Ant4 + Ant3 | Ant4 + Ant3 | Ant4 + Ant 3
HE20 [MCSO| 2 | 169 | 5845 | Full |17.30 | 18.10 [20.73 1.40 22.13 30
HE20 [MCS0| 2| 169 | 5845 | 26/0 | 7.70 | 8.20 | 10.97 1.40 12.37 30
HE20 [MCS0| 2| 169 | 5845 | 52/37 | 11.00 [ 11.80 | 14.43 1.40 15.83 30
HE20 [ MCSO| 2 | 169 | 5845 |106/53| 13.50 | 14.20 | 16.87 1.40 18.27 30
HE20 [MCS0| 2| 173 | 5865 | Full |17.40 [18.20 | 20.83 1.40 22.23 30
HE20 ([MCS0| 2| 173 | 5865 | 26/4 | 8.90 | 8.30 | 11.62 1.40 13.02 30
HE20 [MCS0| 2| 173 | 5865 | 52/38 1 10.70 [ 11.30 | 14.02 1.40 15.42 30
HE20 [MCS0| 2| 173 | 5865 [106/53] 12.60 [ 13.30 | 15.97 1.40 17.37 30
HE20 [MCS0| 2| 177 | 5885 | Full |15.60 [15.90 | 18.76 1.40 20.16 30
HE20 [MCS0| 2| 177 | 5885 | 26/8 | 540 | 5.90 | 8.67 1.40 10.07 30
HE20 ([MCS0| 2| 177 | 5885 | 52/40 | 8.70 | 9.10 | 11.91 1.40 13.31 30
HE20 ([MCS0| 2| 177 | 5885 [106/54] 11.50 [ 11.90 | 14.71 1.40 16.11 30
HE40 ([MCS0| 2| 167 | 5835 | Full |17.80 [17.90 | 20.86 1.40 22.26 30
HE40 ([MCS0| 2| 175 | 5875 | Full |15.70 [15.80 | 18.76 1.40 20.16 30
HE80 [MCS0| 2| 171 | 5855 | Full |15.50 [15.60 | 18.56 1.40 19.96 30
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Report Number : FR280208-01F

TEST RESULTS DATA
Power Spectral Density
UNII-4 MIMO
Average EIRP
Data Freq. | RU Powgr DG. IEDISRIlj3 PSD Pass
Mod. Rate NTY CH. (MHz) | Config. Density (dBi) (dBm/MHz) Limit Il
(dBm/MHz) (dBm/MHz)
Ant 4 | Ant3 | SUM [ Ant4 + Ant3 | Ant4 +Ant3 | Ant4 + Ant3
HE20 |[MCS0| 2| 169 | 5845 | Full 10.12 3.56 13.68 14.00 Pass
HE20 | MCS0| 2 | 169 | 5845 | 26/0 9.06 3.56 12.61 14.00 Pass
HE20 |[MCSO| 2 | 169 | 5845 | 52/37 9.51 3.56 13.07 14.00 Pass
HE20 |[MCS0| 2 | 169 | 5845 [106/53 9.07 3.56 12.62 14.00 Pass
HE20 |[MCS0| 2| 173 | 5865 | Full 10.10 3.56 13.65 14.00 Pass
HE20 | MCS0| 2 | 173 | 5865 | 26/4 8.72 3.56 12.28 14.00 Pass
HE20 |[MCSO| 2 | 173 | 5865 | 52/38 9.13 3.56 12.69 14.00 Pass
HE20 |[MCS0| 2 | 173 | 5865 [106/53 8.54 3.56 12.09 14.00 Pass
HE20 |[MCS0| 2| 177 | 5885 | Full 7.84 3.56 11.40 14.00 Pass
HE20 | MCS0| 2 | 177 | 5885 | 26/8 6.73 3.56 10.29 14.00 Pass
HE20 |[MCSO| 2 | 177 | 5885 | 52/40 7.11 3.56 10.67 14.00 Pass
HE20 |[MCSO0| 2 | 177 | 5885 [106/54 6.69 3.56 10.25 14.00 Pass
HE40 |[MCS0| 2| 167 | 5835 | Full 7.16 3.56 10.71 14.00 Pass
HE40 |[MCS0| 2| 175 | 5875 | Full 5.07 3.56 8.62 14.00 Pass
HE80 |[MCS0| 2| 171 | 5855 | Full 2.81 3.56 6.36 14.00 Pass

Note: PSD Sum = Max PSD(Ant. 4, Ant. 3) + 10 log (n)
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.1~26.7C
Relative Humidity : |49.1~56.9%

Test Engineer : [Louis Chung
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EUT Information

Report NO : 280208-01
Test Mode : Mode 2

Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

100 T
80+
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
@ i
o e
S 50 i b
©
s y
~ 201+ ®
T 2
30¢
20+
10T
0 : —————+—+— : ——t—t———— : !
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.150473 30.83 55.97 25.14 | L1 OFF 20.0
0.150473 46.99 65.97 18.98 | L1 OFF 20.0
0.174660 25.26 54.74 29.48 | L1 OFF 20.0
0.174660 41.18 64.74 23.56 | L1 OFF 20.0
0.179340 24.02 54.52 30.50 | L1 OFF 20.0
0.179340 40.74 64.52 23.78 | L1 OFF 20.0
0.228030 20.39 52.52 3213 | L1 OFF 20.0
0.228030 33.70 62.52 28.82 | L1 OFF 20.0
0.427830 25.12 47.30 2218 | L1 OFF 20.0
0.427830 32.81 57.30 2449 | L1 OFF 20.0
0.465000 23.38 46.60 23.22 | L1 OFF 20.0
0.465000 31.06 56.60 2554 | L1 OFF 20.0
1.420890 20.98 46.00 25.02 | L1 OFF 20.0
1.420890 37.70 56.00 18.30 | L1 OFF 20.0
1.570740 22.80 46.00 23.20 | L1 OFF 20.0
1.570740 36.18 56.00 19.82 | L1 OFF 20.0
1.882500 20.53 46.00 2547 | L1 OFF 20.0
1.882500 35.56 56.00 20.44 | L1 OFF 20.0




EUT Information

Report NO : 280208-01
Test Mode : Mode 2
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
100 T
80+
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m i S
= R SISPR22-A A F
E 50+ REY: - PR cerE el el L
[3) B ST U VO SOV SO SOV SN ST H
g Te
40+ &
1 *
30+ * *
1 *
20+
10T
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152633 31.48 55.86 24.38 | N OFF 20.0
0.152633 44.27 65.86 21.59 | N OFF 20.0
0.173130 26.08 54.81 28.73 | N OFF 20.0
0.173130 41.84 64.81 2297 | N OFF 20.0
0.229560 18.84 52.47 33.63 | N OFF 20.0
0.229560 31.18 62.47 31.29 | N OFF 20.0
0.433230 24.42 47.19 22.77 | N OFF 20.0
0.433230 31.75 57.19 25.44 | N OFF 20.0
1.455540 23.41 46.00 2259 | N OFF 20.0
1.455540 38.99 56.00 17.01 | N OFF 20.0
1.628250 23.62 46.00 22.38 | N OFF 20.0
1.628250 36.79 56.00 19.21 | N OFF 20.0
12.030270 21.57 50.00 28.43 | N OFF 20.2
12.030270 26.36 60.00 33.64 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

Appendix C. Radiated Spurious Emission

Temperature : 15~25°C
Test Engineer : Andy Yang, Karl Hou and Steven Wu
Relative Humidity : 50~65%
UNII-4 - 5735~5895MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5634.515 52.78 -15.42 68.2 37.75 33.03 11.59 | 29.59 | 238 62 P H
5684.075 54.2 -39.25 93.45 38.87 33.27 11.66 29.6 238 62 P H
5705.02 54.38 -52.23 | 106.61 38.89 33.42 11.68 | 29.61 | 238 62 P H
5724.785 54.98 -66.73 121.71 39.38 33.5 11.71 29.61 238 62 P H
* 5845 113.71 - - 97.43 34.08 11.83 | 29.63 | 238 62 P H
* 5845 105.83 - - 89.55 34.08 11.83 | 29.63 | 238 62 A H
5897.25 72.62 -35.93 | 108.55 56.1 34.29 11.87 | 29.64 | 238 62 P H
5930.75 64.8 -23.4 88.2 48.25 34.3 11.9 29.65 | 238 62 P H
5896.25 56.42 -32.86 89.28 39.91 34.28 11.87 29.64 238 62 A H
802.1Ha 5926.75 51.91 -16.29 68.2 35.36 34.3 11.9 29.65 238 62 A H
cH 169 5602.95 52.65 -15.55 68.2 37.6 33.09 11.55 | 29.59 | 106 80 P \Y
5845MHz
5699.415 53.01 -51.76 104.77 37.55 334 11.67 29.61 106 80 P \%
5714.165 53.1 -56.07 | 109.17 37.56 33.46 11.69 | 29.61 | 106 80 P \Y
5724.785 52.33 -69.38 121.71 36.73 335 11.71 29.61 106 80 P \Y,
* 5845 112.03 - - 95.75 34.08 11.83 29.63 106 80 P \%
* 5845 104.54 - - 88.26 34.08 11.83 | 29.63 | 106 80 A |V
5895.75 64.34 -45.31 109.65 47.83 34.28 11.87 29.64 106 80 P \%
5936.75 57.83 -30.37 88.2 41.28 34.3 11.9 29.65 | 106 80 P \Y
5895.5 51.57 -38.26 89.83 35.06 34.28 11.87 29.64 106 80 A \%
5926.5 47.68 -20.52 68.2 31.14 34.3 11.89 29.65 106 80 A \%
TEL: 886-3-327-0868 Page Number : C1of C22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)

5617.11 53.41 -14.79 68.2 38.36 33.07 11.57 29.59 100 63 P H

5687.025 52.73 -42.9 95.63 37.37 333 11.66 29.6 100 63 P | H

5706.2 53.18 -53.76 | 106.94 37.69 33.42 11.68 29.61 100 63 P H

5720.95 52.38 -60.59 | 112.97 36.81 33.48 11.7 29.61 100 63 P H

* 5865 114.68 - - 98.31 34.16 11.85 | 29.64 | 100 63 P | H

* 5865 106.91 - - 90.54 34.16 11.85 | 29.64 | 100 63 A | H

5897.25 7279 |-35.76| 108.55 56.27 34.29 11.87 | 29.64 | 100 63 P | H

5925.75 59.7 -28.5 88.2 43.16 34.3 11.89 | 29.65 | 100 63 P | H

5896 60.9 -28.56 | 89.46 44.39 34.28 11.87 | 29.64 | 100 63 A | H

5925.25 49.1 -19.1 68.2 32.56 343 11.89 | 29.65 | 100 63 A | H

H

802.11a
H
CH 173

5865MHz 5604.425 52.87 | -15.33 68.2 37.81 33.09 11.56 | 29.59 | 100 86 P |V

5656.345 53.05 |-19.86| 7291 37.98 33.05 11.62 29.6 100 86 P |V

5720.065 53.37 | -57.58| 110.95 37.8 33.48 1.7 29.61 | 100 86 P |V

5720.065 53.37 | -57.58| 110.95 37.8 33.48 1.7 29.61 | 100 86 P |V

* 5865 111.54 - - 95.17 34.16 11.85 29.64 100 86 P \%

* 5865 104.3 - - 87.93 34.16 11.85 | 29.64 | 100 86 AV

5895.5 71.19 -38.64 | 109.83 54.68 34.28 11.87 29.64 100 86 P \%

5943 56.72 | -31.48 88.2 40.16 34.3 11.91 | 29.65 | 100 86 P |V

5895.25 61.19 -28.83 90.02 44.68 34.28 11.87 29.64 100 86 A \%

5925.75 47.41 -20.79 68.2 30.87 34.3 11.89 29.65 100 86 A \%

\%

\%

TEL: 886-3-327-0868 Page Number : C2 of C22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5648.085 53.79 -14.41 68.2 38.78 33 11.61 29.6 233 59 P H
5665.195 54.13 -25.35 79.48 38.98 33.12 11.63 29.6 233 59 P H
5718.59 52.48 -57.93 110.41 36.92 33.47 11.7 29.61 233 59 P H
5723.9 52.46 -67.23 119.69 36.87 335 11.7 29.61 233 59 P H
* 5885 111.05 - - 94.59 34.24 11.86 | 29.64 | 233 59 P H
* 5885 103.76 - - 87.3 34.24 11.86 29.64 233 59 A H
5896 82.75 -26.71| 109.46 66.24 34.28 11.87 | 29.64 | 233 59 P H
5928.25 58.11 -30.09 88.2 41.56 34.3 11.9 29.65 | 233 59 P H
5895 72.25 -17.95 90.2 55.74 34.28 11.87 | 29.64 | 233 59 A H
802 11a 5925 47.23 -20.97 68.2 30.69 34.3 11.89 | 29.65 | 233 59 A H
CH 177
5618.29 53.08 -15.12 68.2 38.04 33.06 11.57 | 29.59 | 100 85 P \Y
5885MHz
5667.555 52.75 -28.48 81.23 37.58 33.14 11.63 29.6 100 85 P \Y
5716.525 53.34 -56.49 | 109.83 37.78 33.47 11.7 29.61 | 100 85 P \Y
5724.195 52.01 -68.35 120.36 36.41 335 11.71 29.61 100 85 P \%
* 5885 109.94 - - 93.48 34.24 11.86 | 29.64 | 100 85 P \Y
* 5885 102.48 - - 86.02 34.24 11.86 29.64 100 85 A \Y,
5895.25 80.63 -29.39 110.02 64.12 34.28 11.87 29.64 100 85 P \%
5931.25 55.68 -32.52 88.2 39.13 34.3 11.9 29.65 | 100 85 P \
5895 70.51 -19.69 90.2 54 34.28 11.87 29.64 100 85 A \%
5927 44.84 -23.36 68.2 28.29 34.3 11.9 29.65 | 100 85 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C3 of C22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
11690 47.14 -26.86 74 57.01 38.72 17.63 | 66.22 - - P H
17535 49.07 |-19.13 68.2 53.89 39.21 21.79 | 65.82 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 169
11690 46.86 -27.14 74 56.73 38.72 17.63 | 66.22 - - P \%
5845MHz
17535 48.69 -19.51 68.2 53.51 39.21 21.79 | 65.82 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C4 of C22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
11730 47.02 -26.98 74 56.91 38.67 17.66 | 66.22 - - P H
17595 49.88 |-18.32 68.2 54.21 39.57 21.82 | 65.72 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 173
11730 47.94 -26.06 74 57.83 38.67 17.66 | 66.22 - - P \%
5865MHz
17595 49.52 | -18.68 68.2 53.85 39.57 21.82 | 65.72 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C5 of C22

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11770 47.2 -26.8 74 57.09 38.63 17.69 | 66.21 - - P H
17655 50.66 -17.54 68.2 54.51 39.93 21.85 | 65.63 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 177
11770 46.64 -27.36 74 56.53 38.63 17.69 | 66.21 - - P \Y
5885MHz
17655 49.88 -18.32 68.2 53.73 39.93 21.85 | 65.63 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C6 of C22

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5623.895 53.54 -14.66 68.2 38.5 33.05 11.58 29.59 232 59 P H
5698.235 54 -49.9 103.9 38.55 33.39 11.67 29.61 232 59 P H
5720.065 58.07 -52.88 | 110.95 42.5 33.48 11.7 29.61 232 59 P H
5725.08 59.58 -74.62 134.2 43.98 335 11.71 29.61 232 59 P H
* 5845 113.92 - - 97.64 34.08 11.83 29.63 232 59 P H
* 5845 105.81 - - 89.53 34.08 11.83 29.63 232 59 A H
5895 73.46 -36.74 110.2 56.95 34.28 11.87 29.64 232 59 P H
5925 67.52 -20.68 88.2 50.98 34.3 11.89 29.65 232 59 P H
802.11ax 5895 62.58 -27.62 90.2 46.07 34.28 11.87 29.64 232 59 A H
HE20 5925 55.73 -12.47 68.2 39.19 34.3 11.89 29.65 232 59 A H
CH 169 5624.19 53.68 -14.52 68.2 38.64 33.05 11.58 29.59 356 83 P \%
5845MHz 5695.285 54.48 | -47.24| 101.72 | 39.06 | 33.36 | 11.67 | 29.61 | 356 | 83 P |V
5706.495 55.91 -51.11 107.02 40.41 33.43 11.68 29.61 356 83 P \%
5722.72 57.29 -59.71 117 41.71 33.49 11.7 29.61 356 83 P \%
* 5845 110.86 - - 94.58 34.08 11.83 29.63 356 83 P \%
* 5845 103.05 - - 86.77 34.08 11.83 29.63 356 83 A \%
5896.75 70.84 -38.07| 108.91 54.32 34.29 11.87 29.64 356 83 P Vv
5927 63.93 -24.27 88.2 47.38 34.3 11.9 29.65 356 83 P \%
5895 59.39 -30.81 90.2 42.88 34.28 11.87 29.64 356 83 A Vv
5925 52.7 -15.5 68.2 36.16 34.3 11.89 29.65 356 83 A \%
TEL: 886-3-327-0868 Page Number : C7 of C22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

5641.3 52.82 -15.38 68.2 37.8 33.02 11.6 29.6 233 57 P H

5690.86 5449 |-43.97| 98.46 39.1 33.33 11.66 29.6 233 57 P H

5716.23 55.36 -54.39 109.75 39.81 33.46 11.7 29.61 233 57 P H

5720.95 56.45 -56.52 112.97 40.88 33.48 11.7 29.61 233 57 P H

* 5865 113.64 - - 97.27 34.16 11.85 29.64 233 57 P H

* 5865 105.06 - - 88.69 34.16 11.85 | 29.64 | 233 57 A | H

5900.5 78.15 |-28.01| 106.16 61.61 34.3 11.88 | 29.64 | 233 57 P H

5926 71.34 |-16.86 88.2 54.8 34.3 11.89 | 29.65 | 233 57 P H

5895 68.02 -22.18 90.2 51.51 34.28 11.87 | 29.64 | 233 57 A | H

5925 59.58 -8.62 68.2 43.04 34.3 11.89 | 29.65 | 233 57 A | H

802.11ax H

HE20 H

CH 173 5605.015 52.52 -15.68 68.2 37.46 33.09 11.56 | 29.59 | 106 | 100 P |V

5865MHz 5682.01 541 |-37.82| 91.92 3879 | 3326 | 1165 | 296 | 106 | 100 | P | V

5717.115 53.53 -56.46 109.99 37.97 33.47 11.7 29.61 106 100 P \Y,

5723.9 52.67 -67.02 | 119.69 37.08 335 11.7 29.61 | 106 | 100 P \

* 5865 113.18 - - 96.81 34.16 11.85 29.64 106 100 P \%

* 5865 104.1 - - 87.73 34.16 11.85 29.64 106 100 A \Y,

5895 74.62 -35.58 110.2 58.11 34.28 11.87 29.64 106 100 P \%

5926.75 65.91 |-22.29 88.2 49.36 34.3 11.9 29.65 | 106 | 100 P \

5895.5 63.15 -26.68 89.83 46.64 34.28 11.87 29.64 106 100 A \%

5925 53.52 -14.68 68.2 36.98 34.3 11.89 29.65 106 100 A \%

\%

\%

TEL: 886-3-327-0868 Page Number : C8 of C22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5635.695 53.52 -14.68 68.2 38.49 33.03 11.59 29.59 233 64 P H

5652.805 54.16 -16.12 70.28 39.12 33.02 11.62 29.6 233 64 P H

5716.23 54.17 -55.58 109.75 38.62 33.46 11.7 29.61 233 64 P H

5723.31 54.58 -63.77 118.35 39 33.49 11.7 29.61 233 64 P H

* 5885 111.92 - - 95.46 34.24 11.86 | 29.64 | 233 64 P H

* 5885 102.62 - - 86.16 34.24 11.86 29.64 233 64 A H

5895 92.23 -17.97 110.2 75.72 34.28 11.87 | 29.64 | 233 64 P H

5925.75 67.53 -20.67 88.2 50.99 34.3 11.89 | 29.65 | 233 64 P H

802.11ax 5895 73.96 -16.24 90.2 57.45 34.28 11.87 | 29.64 | 233 64 A H

HE20 5925 52.89 -15.31 68.2 36.35 34.3 11.89 | 29.65 | 233 64 A H

CH 177 5629.205 52.74 -15.46 68.2 37.7 33.04 11.59 29.59 321 87 P \%

5885MHz 5688.205 53.08 |-43.42| 965 37.71 | 3331 | 11.66 | 296 | 321 | 87 P |V

5714.755 52.62 -56.71 109.33 37.08 33.46 11.69 29.61 321 87 P \%

5720.065 52.21 -58.74 | 110.95 36.64 33.48 1.7 29.61 | 321 87 P \Y

* 5885 108.97 - - 92.51 34.24 11.86 29.64 321 87 P Vv

* 5885 99.2 - - 82.74 34.24 11.86 29.64 321 87 A \%

5895 90.17 -20.03 110.2 73.66 34.28 11.87 29.64 321 87 P \%

5925.25 63.27 -24.93 88.2 46.73 34.3 11.89 29.65 321 87 P \Y,

5895 71.43 -18.77 90.2 54.92 34.28 11.87 29.64 321 87 A \%

5925 49.68 -18.52 68.2 33.14 34.3 11.89 | 29.65 | 321 87 A |V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C9 of C22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11690 47.23 -26.77 74 57.1 38.72 17.63 66.22 - - P H
17535 50 -18.2 68.2 54.82 39.21 21.79 | 65.82 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 H
CH 169 11690 47.22 -26.78 74 57.09 38.72 17.63 66.22 - - P \%
5845MHz 17535 50.18 |-18.02| 68.2 55 39.21 | 21.79 | 65.82 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C10 of C22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11730 46.93 -27.07 74 56.82 38.67 17.66 66.22 - - P H
17595 50.06 |-18.14 68.2 54.39 39.57 21.82 | 65.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 H
CH 173 11730 46.91 -27.09 74 56.8 38.67 17.66 66.22 - - P \%
5865MHz 17595 49.42 |-18.78| 68.2 53.75 | 39.57 | 21.82 | 65.72 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C11 of C22

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11770 46.41 -27.59 74 56.3 38.63 16.91 66.21 - - P H
17655 49.03 -19.17 68.2 52.88 39.93 21.12 | 65.63 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 H
CH 177 11770 46.97 -27.03 74 56.86 38.63 16.91 | 66.21 - - P \Y
5885MHz 17655 48.79 |-19.41| 68.2 52.64 | 39.93 | 21.12 | 65.63 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C12 of C22

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

5622.125 53.77 -14.43 68.2 38.72 33.06 11.58 | 29.59 | 100 61 P H

5693.81 54.67 -45.97 100.64 39.25 33.35 11.67 29.6 100 61 P H

5711.215 55.75 -52.59 108.34 40.23 33.44 11.69 29.61 100 61 P H

5721.245 5463 |-59.01| 113.64 39.06 33.48 11.7 29.61 | 100 61 P H

* 5835 110.47 - - 94.23 34.04 11.83 29.63 100 61 P H

* 5835 102.3 - - 86.06 34.04 11.83 | 29.63 | 100 61 A | H

5898.75 62.85 -44.59 107.44 46.33 34.29 11.87 29.64 100 61 P H

5939.75 57.06 |-31.14 88.2 40.51 34.3 11.9 29.65 | 100 61 P H

5900 51.96 |-34.57| 86.53 35.42 34.3 11.88 | 29.64 | 100 61 A | H

5930 47.15 |-21.05 68.2 30.6 34.3 11.9 29.65 | 100 61 A | H

802.11ax H

HE40 H

CH 167 5609.44 53.02 -15.18 68.2 37.97 33.08 11.56 | 29.59 | 107 86 P |V

5835MHz 5691.45 53.59 | -45.31 98.9 38.2 33.33 11.66 29.6 107 86 P \%

5704.725 53.72 -52.8 106.52 38.23 33.42 11.68 29.61 107 86 P \%

5724.785 54.31 -67.4 121.71 38.71 335 11.71 29.61 107 86 P \%

* 5835 110.61 - - 94.37 34.04 11.83 29.63 107 86 P Vv

* 5835 101.64 - - 854 34.04 11.83 29.63 107 86 A \%

5903.5 60.48 |-43.48| 103.96 43.94 34.3 11.88 | 29.64 | 107 86 P \%

5984.75 56.82 -31.38 88.2 40.38 34.16 11.94 29.66 107 86 P \%

5895 50.81 | -39.39 90.2 34.3 34.28 11.87 | 29.64 | 107 86 A |V

5925 45.92 -22.28 68.2 29.38 34.3 11.89 | 29.65 | 107 86 A |V

\%

\%

TEL: 886-3-327-0868 Page Number : C13 of C22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5649.855 54.07 -14.13 68.2 39.06 33 11.61 29.6 231 63 P H

5649.855 54.07 -14.13 68.2 39.06 33 11.61 29.6 231 63 P H

5718.59 53.61 -56.8 110.41 38.05 33.47 11.7 29.61 231 63 P H

5722.72 5251 -64.49 117 36.93 33.49 11.7 29.61 231 63 P H

* 5875 110.75 - - 94.33 34.2 11.86 | 29.64 | 231 63 P H

* 5875 100.71 - - 84.29 34.2 11.86 29.64 231 63 A H

5895 83.91 -26.29 110.2 67.4 34.28 11.87 | 29.64 | 231 63 P H

5927.25 65.96 -22.24 88.2 49.41 34.3 11.9 29.65 231 63 P H

5895 75.62 -14.58 90.2 59.11 34.28 11.87 | 29.64 | 231 63 A H

5925 54.28 -13.92 68.2 37.74 34.3 11.89 | 29.65 | 231 63 A H

802.11ax H

HE40 H

CH 175 5615.34 53.89 -14.31 68.2 38.84 33.07 11.57 | 29.59 | 350 84 P \Y

5875MHz 5683.485 544 |-38.61 93.01 39.08 | 3327 | 1165 | 296 | 350 | 84 P |V

5716.23 53.9 -55.85| 109.75 38.35 33.46 11.7 29.61 | 350 84 P \Y

5723.31 53.02 -65.33 118.35 37.44 33.49 11.7 29.61 350 84 P \Y,

* 5875 108 - - 91.58 34.2 11.86 29.64 350 84 P \%

* 5875 98.09 - - 81.67 34.2 11.86 | 29.64 | 350 84 A |V

5895 80.23 -29.97 110.2 63.72 34.28 11.87 29.64 350 84 P \%

5927 61.52 -26.68 88.2 44.97 34.3 11.9 29.65 | 350 84 P \

5895 73.59 -16.61 90.2 57.08 34.28 11.87 29.64 350 84 A \%

5925 50.61 -17.59 68.2 34.07 34.3 11.89 29.65 350 84 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C14 of C22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11670 47.62 -26.38 74 57.47 38.76 17.61 66.22 - - P H
17505 48.19 | -20.01 68.2 53.24 39.03 21.78 | 65.86 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 H
CH 167 11670 46.36 -27.64 74 56.21 38.76 17.61 66.22 - - P \%
5835MHz 17505 49.5 -18.7 68.2 5455 | 39.03 | 21.78 | 65.86 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C15 of C22
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11750 46.8 -27.2 74 56.68 38.65 17.68 66.21 - - P H
17625 49.52 -18.68 68.2 53.61 39.75 21.84 | 65.68 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 H
CH 175 11750 46.1 -27.9 74 55.98 38.65 17.68 66.21 - - P \%
5875MHz 17625 49.58 |-18.62| 68.2 53.67 | 39.75 | 21.84 | 65.68 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C16 of C22

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11ax HESO (Band Edge @ 3m)

FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5609.145 53.32 -14.88 68.2 38.27 33.08 11.56 | 29.59 | 100 65 P H
5684.37 54.73 -38.94 93.67 394 33.27 11.66 29.6 100 65 P H
5718.885 53.7 -56.79 110.49 38.13 33.48 11.7 29.61 100 65 P H
5720.36 53.39 |-58.23| 111.62 37.82 33.48 11.7 29.61 | 100 65 P H
* 5855 107.88 - - 91.55 34.12 11.84 | 29.63 | 100 65 P H
* 5855 97.81 - - 81.48 34.12 11.84 29.63 100 65 A H
5899 80.96 -26.3 107.26 64.43 34.3 11.87 | 29.64 | 100 65 P H
5928.25 74.8 -13.4 88.2 58.25 34.3 11.9 29.65 | 100 65 P H
5898.75 71.87 -15.57 87.44 55.35 34.29 11.87 29.64 100 65 A H
5929.25 65.38 -2.82 68.2 48.83 34.3 11.9 29.65 | 100 65 A | H
802.11ax H
HE80 H
CH 171 5649.265 52.61 |-15.59 68.2 37.6 33 11.61 29.6 350 83 P |V
5855MHz 5662.835 54 -23.73 77.73 38.87 33.1 11.63 29.6 350 83 P \%
5708.56 52.97 -54.63 107.6 37.46 33.43 11.69 29.61 350 83 P \%
5723.605 52.71 -66.31 119.02 37.13 33.49 11.7 29.61 350 83 P \%
* 5855 105.5 - - 89.17 34.12 11.84 | 29.63 | 350 83 P \%
* 5855 95.56 - - 79.23 34.12 11.84 29.63 350 83 A \%
5895 80.49 | -29.71 110.2 63.98 34.28 11.87 | 29.64 | 350 83 P \%
5929.75 72.82 -15.38 88.2 56.27 34.3 11.9 29.65 350 83 P \%
5895 72.17 -18.03 90.2 55.66 34.28 11.87 | 29.64 | 350 83 A |V
5925 63.56 -4.64 68.2 47.02 34.3 11.89 | 29.65 | 350 83 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C17 of C22
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UNII-4 - 5735~5895MHz
WIFI 802.11ax HE8O (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11710 47.33 -26.67 74 57.21 38.69 17.65 66.22 - - P H
17565 49.87 -18.33 68.2 54.45 39.39 21.8 65.77 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE80 H
CH 171 11710 47.1 -26.9 74 56.98 38.69 17.65 66.22 - - P \%
5855MHz 17565 49.94 |-18.26| 68.2 54.52 | 39.39 21.8 | 65.77 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C18 of C22

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR280208-01F

Emission above 18GHz

5GHz WIFI 802.11ax HE8O0 Full (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
21168 35.32 | -38.68 74 55.6 37.73 -3.31 54.7 - - P H
34792 42.19 -26.01 68.2 60.78 41.37 -15 58.46 - - P H
H
H
H
H
H
H
H
H
H

802.11ax
H

HES8O Full
SHE 20736 33.88 -40.12 74 54.31 37.81 -3.43 54.81 - - P \%
34638 43.22 -24.98 68.2 61.64 41.56 -1.55 58.43 - - P \Y,
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI 802.11ax HE8O0 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 2179 |-18.21 40 28.81 24.63 0.53 32.18 - - P H
94.99 33.13 -10.37 43.5 48.69 15.2 1.5 32.26 - - P H
181.32 33.1 -10.4 43.5 48.29 15.01 2.12 32.32 - - P H
408.3 22.62 |-23.38 46 29.61 22.32 31 32.41 - - P H
706.09 28.48 -17.52 46 30.35 26.57 4.1 32.54 - - P H
949.56 33.65 |-12.35 46 29.65 30.54 4.8 31.34 - - P H
H
H
H
H
H

802.11ax
H

HES8O Full
L 31.94 219 -18.1 40 30.11 23.41 0.57 32.19 - - P \%
94.99 29.37 -14.13 43.5 44.93 15.2 15 32.26 - - P Vv
186.17 28.84 -14.66 43.5 44.16 14.86 2.14 32.32 - - P \%
440.31 25.49 -20.51 46 31.64 23.07 3.24 32.46 - - P \%
807.94 29.9 -16.1 46 29.95 27.91 441 32.37 - - P Vv
944.71 33.44 -12.56 46 29.67 30.36 4.79 31.38 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number 1 C21 of C22
FAX: 886-3-327-0855
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
802.11a 11690 50.71 -23.29 74 49.34 38.48 19.48 | 56.59 | 296 188 P \Y
CH 169
5845MHz 11690 42.92 -11.08 54 41.55 38.48 19.48 | 56.59 | 296 188 A \Y

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 11690MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 38.48(dB/m) + 19.48(dB) + 49.34(dBuV) — 56.59 (dB)

=50.71 (dBuV/m)

2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

=50.71(dBpV/m) — 74(dBuV/m)

=-23.29 (dB)

For Average Limit @ 11690MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 38.48(dB/m) + 19.48(dB) + 41.55(dBuV) — 56.59 (dB)

=42.92 (dBuV/m)

2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

=42.92(dBpyV/m) — 54(dBuV/m)

= --11.08(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868 Page Number 1 C22 of C22
FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

Appendix D. Radiated Spurious Emission Plots

Temperature : 15~25°C

Test Engineer : Andy Yang, Karl Hou and Steven Wu

Relative Humidity : 50~65%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D57
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz - L

4+3 Horizontal Fundamental
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R R A
e, —
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Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo T
o
o
wod
wod
p
g
- | K
60.0] }
504 P
00| — ,_,/.._v’—/—-l‘—’““‘“'j
:mvn"‘MH/w
m
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A w——
e
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Condition : AV6(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
R 1000000 VoS SuA
Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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.+ FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11a CH169 5845MHz - R

443 Horizontal Fundamental

1 (@Buvim) Date: 20220925

wd N il SN e st

o oy
Z:MWM % it

o iy i
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Peak Left blank

A (@Buvim) Date: 20220925
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Avg. Left blank
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FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11a CH169 5845MHz - L
4+3 Vertical Fundamental
1300 ‘ 130.0|
1100 -t R 100
-l W
wog I
% i
00 M "" qoof UT L ST L Y ==
800, 2 4 M o
500 bbb e
40.0| 1 4n.nwW
g
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Peak
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T i 0 i
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Avg. Left blank
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Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz - R
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Left blank
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FCC RADIO TEST REPORT

Report

No. : FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m
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Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m
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WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11a CH173 5865MHz - L
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Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m
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WIFI UNII-4 5735~5895MHz Band Edge @ 3m
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Report No

.+ FR280208-01F
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UNII-4 5735~5895MHz Band Edge @ 3m
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+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@Buvim) Date: 20220925

109

SIS

/ ~
/ . AvG_BEUILY)

s

o

site
Condition

750 5760, 5800, 5620, 5840. 5060, 5680, 5900, 5920, 5940 5960 5980, 6000
i

requency (MHz)

+03CH16-HY

+ AV6_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D11 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11a CH177 5885MHz - L
4+3 Vertical Fundamental

1300 ‘ 130.0|

10| L 110,

1000 | ik} 1009

900 £ 90.0| PEAK(UNILY) |

80.0| /"/ 80.0|

00 qoof UT L ST L Y ==

000 00 W

! 2 e s04) g Aot BN

400/ M_HWMWMMW”M

wd

Site :03CH16-HY Site. 03CH16-HY

Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
;
iy ]
L™
0 i s
03CH16-HY
Condition : AV6(UNII-4) 3m 9120D_1522_220310 VERTICAL
REMALODUOUR VP10 SWTdato
Avg. Left Blank

TEL: 886-3-327-0868

Page Number : D12 of D57
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH177 5885MHz - R

4+3

Vertical

Fundamental

Peak

1 (@Buvim) Date: 20220925

s00l W«mewwwuwﬁ"’

PEAK_BEWNILA)

N

site
Condition

750 6760, 500, 5620, 5340, 5360, 5660, 5900, 5920, 5940 5960 5930, 6000

Frequency (MHz)

03CHI6-HY
+PEAK_BE(UNTI 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@Buvim)

Date: 20220925

509 ‘_/MN -

o
=

I

400)

300

209

109

750 5700, 5800, 5620, 5840. 5060, 5680, 5900, 5920. 5940 5960 5980, 6000
Frequency (MHz)
site +03CH16-HY
Condition * AV6_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D13 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE20 CH169 5845MHz - L

4+3 Horizontal Fundamental

JoBuvm vate: 20220026 2 g bate: 20220826
PEAR B 1578
130.0| ‘ 130.0]
1204 . 1204
00| L ’\/’h\f 00|
100 V% ) 1004
0 L‘ww o pean)
1%
s0q) - < s0d
7! ——— rod ATV UL u L
60.0| 24 60.0]
7 et ittt e i e
s s0d S —
400 0.0} .M
304 304
204 204
10 10d
oo sa%. SesG SeTa 566, 57ia, 5730, 50 5770 o0 ST 503 6050 070 595 o0 o0 oo oo, T 3 7o
Freduoncy i) oauency O
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 20220926

1504
1204
109
1004
%0
s0d
70d
s0d
s0d M\__/ ]
109 -

304

204

AVGILY)

100

000 2000, 3000, 4000, 5000. 000, 7000
Frequency (MiHz)
03CHI6-HY
Condition * AV6(UNIL-4) 3m 91200_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL: 886-3-327-0868

Page Number : D14 of D57
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No

.+ FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE20 CH169 5845MHz - R

443 Horizontal Fundamental

1 (@Buvim) Date: 20220926
1300)
1200)
1100)

1000 N
900 et
80.0) A‘VM

:

8 et o

.
2
500
i
500
400)
300
209
109

750 6760, 5800, 5620, 5340, 5360, 5660, 5900, 5920, 5940 5960 5930, 6000
Frequency (MHz)

site 03CHI6-HY
Condition +PEAK_BE(UNTT 4) 3m 9120D_1522_220310 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1009 7

5 KAT —

w09 IR —

m/,// —2

m ]
-

750 5700, 5800, 5620, 5840. 5060, 5680, 5900, 5920, 5940 5960 5980, 6000
Frequency (MHz)

site +03CH16-HY
Condition + AV6_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D15 of D57



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ax HE20 CH169 5845MHz - L

4+3

Vertical

Fundamental

Avg.

Left Blank

— b 20220028 o v oae 2720025
AR 7571
1300 ‘ 130,
104 ; 1204
00| L 00|
1000} v 1000]
o . M,J F—
;
w00 ~ ~ -
O - M For, O T T | o -
s00) >34 609 e Tt
ok s00) A
100 P
200 200
209 209
100 10q
o0 sen S50, 570, So%. 70 579 E7E STTe STo0. SoTo. S aEn Sera 5095 o020 E o0 e o0 70
recuancy ) oy i
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
e~ oo 20220826
0
1204
0
0
g
-
700 ey
o0q
500] HA_J
400) e N
e
200
200
P
o0 a0 5000 o0 . o0 700
recuency )
03CH16-HY
Condition

+ AV6(UNIL-4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D16 of D57



ssamonias. FCC RADIO TEST REPORT Report No

.+ FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE20 CH169 5845MHz - R

4+3 Vertical Fundamental

1 (@Buvim) Date: 20220926

ra N
wd r,j Ny e st

S
700 o ;
oy — W SRUNE B

750 6760, 5800, 5620, 5340, 5360, 5660, 5900, 5920. 5940 5960 5930, 6000
Frequency (MHz)

site 03CHI6-HY

Condition +PEAK_BE(UNTI 4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@Buvim) Date: 20220926

V
= L -
700] \ AN AVG_BEUNILY)
500 —— T .

500 ———

109

750 5700, 5800, 5620, 5840. 5060, 5680, 5900, 5920, 5940 5960 5980, 6000
Frequency (MHz)

site +03CH16-HY
Condition * AV6_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D17 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE20 CH173 5865MHz - L

4+3 Horizontal Fundamental

1 (@BuVim) Date: 20220926 vel (dBuvim) Date: 20220926
PERR BE(UN)_16:20

130.0| ‘ 130.0]

1200 / 1200 o

00| L

_ o

Y &l

ol P sl P
7! ——— Mwww rod VTV UL U L

600 - Y o0d —
= BT o=

o
m -
ol b
. .
LR e =Y ————————,
T P
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
atim R
o
o
o .
wod
o
p

700)

/
7 [\\M,,,—a

AVGILY)

e IR S

00T

200)

100

000 2000, 00t 4000, 5000. 5000. 7000
Frequency (MiHz)
03CHI6-HY

Condition * AV6(UNIL-4) 3m 91200_1522_220310 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL: 886-3-327-0868

Page Number : D18 of D57
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ax HE20 CH173 5865MHz - R

4+3

Horizontal

Fundamental

Peak

) @B Date: 20220826
1300
1109 . {
1009 '[\‘"L N

500 v J A peAK_BEWHL)
s00) WW‘/ i .

700 et

P st

site
Condition

750 6760, 500, 5620, 5340, 5360, 5660, 5900, 5920. 5940 5960 5930, 6000

Frequency (MHz)

03CHI6-HY
+PEAK_BE(UNTT 4) 3m 9120D_1522_220310 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@Buvim)

Date: 20220926

109

S

S . AvG_BEUILY)

L ol ™ 2

750 6780,

5300, 5620 5040 5060 5880 5900, 5920. 5940, 5960, 5980. 6000
i

requency (MHz)

site +03CH16-HY
Condition + AV6_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D19 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE20 CH173 5865MHz - L

4+3 Vertical Fundamental

) @suvim) Date: 20220925 v (@B Date: 2072.08.26
PEAR BN 1678
1300 ‘ 1200
1200 / 1200 ;
10 i 0]
1000 - v’\/\h 1000
a0 P 50 peauL)
500 A 40
e ” ool == b =
60 . M a0l ————
s0q e i s
100 Y e
300 300
200 20
100 109
405630 5650 5670, 5680 5740, 5730, 5750, 5770 5790 561, 5630 5350, Sur.5ass 00 7000, 000, 000 5000, G000 7o00
Frequency (H:) Froquency ()
site +03CHI6-HY site 03CH16-HY
Condition + PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII-4) 3m 91200_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 20220926

1300
1200
o)
1000
904
S0
700) AVGNLY
60

s00]
400

]

200)
100

000 2000, 00t 4000, 5000. 5000. 7000
Frequency (MiHz)
03CHI6-HY
Condition + AV6(UNIL-4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHZ SWT:Auto

Avg. Left Blank

TEL: 886-3-327-0868

Page Number : D20 of D57
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No

.+ FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE20 CH173 5865MHz - R

4+3 Vertical Fundamental

1 (@Buvim) Date: 20220926

90,0 AN PEAK_BE(UNIL)]

750 6760, 500, 5620, 5340, 5360, 5660, 5900, 5920. 5940 5960 5930, 6000
Frequency (MHz)

site 03CHI6-HY

Condition +PEAK_BE(UNTI 4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

) oy Date: 20220928
1300
1200
1100l
1000
90.0 f\
80.0) \\
700 e AN AVG_BE(UNILA)
" 3
m/ Pty
509 —_—
409
309
209
100
750 G0 00 G0 oAl G900 a0 5000 56X 5040 5960, 5960 6000
Fredquency ()
Site :03CH16-HY
(Condition : AV6_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D21 of D57



ssamonias. FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11ax HE20 CH177 5885MHz - L
4+3 Horizontal Fundamental
1300 ‘ 130.0|
10| L 110,
10| v 100.0|
90.0( A - 90.0| PEAK(UNILY) |
80.0| /"/ J‘ 80.0|
00 M qoof UT L ST L Y e
s00) e 600] —
500 . prp e 500 g s e |
40.0| AD.HW.WM
g
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
.
50 LI —
40,0 ST ENENNREIRS B thuns
30.0] T
T i 0
03CH16-HY
Condition : AV6(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
REMALODDOUR VB 106 SWTiauto
Avg. Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D22 of D57



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ax HE20 CH177 5885MHz - R

4+3

Horizontal

Fundamental

Peak

1 (@Buvim) Date: 20221001

1300)
1200)
1100) -

1000 N

90,0 AN PEAK_BE(UNIL)]

ISR
70.0] WIW ,NZ
W“WWWWWM s

750 6760, 500, 5620, 5340, 5360, 5660, 5900, 5920. 5940 5960 5930, 6000
Frequency (MHz)
site 03CHI6-HY
Condition +PEAK_BE(UNTT 4) 3m 9120D_1522_220310 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

) oy Date: 2022:4001
1300
1200
1100l
1000 A7
%09
N
00 .
N

70 A6 sy
500 // 2
509 I —
100
309
209
100

750 G0 00 502 oAl G900 a0 5000 56X 5040 5960, 5960 6000

"

requency (MHz)

site +03CH16-HY

Condition + AV6_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D23 of D57



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ax HE20 CH177 5885MHz - L

4+3

Vertical

Fundamental

Avg.

Left Blank

1300 ‘ 130.0|

1o )

100 L 100

1000 |z o 1000

" P e

a00) A M[ s0q) L}

00— 00— HF = L =

o : ot -

‘ rhstited 50.0| ,NWWW‘
o PP s
wd
e .
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
100.0{ 1
e
s00] B\
40.0| e e
Jnvuw/_‘,
R o o
ey
03CH16-HY
Condition : AV6(UNII-4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D24 of D57



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ax HE20 CH177 5885MHz - R

4+3

Vertical

Fundamental

Peak

1 (@Buvim) Date: 20221001

site
Condition

750 6760, 500, 5620, 5340, 5360, 5660, 5900, 5920, 5940 5960 5930, 6000

NN

WJ AN peAc BEwMLY)
500 e WWMW W
500 P LA
109
209
200
100

(MHz)

Frequency

03CHI6-HY
+PEAK_BE(UNTI 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@Buvim) Date: 202210.01

109

L ——— e

N
N
/ N AVG_BE(UNLA)

site
Condition

750 5700, 5800, 5620, 5840. 5060, 5680, 5900, 5920, 5940 5960 5980, 6000
i

requency (MHz)

+03CH16-HY

* AV6_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D25 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE40 CH167 5835MHz - L

4+3 Horizontal Fundamental

A (@Buvim)

1300 ‘ 130.0|

10| L 100

g | NV

o J N

%
- Y
L W\/« ,M\m qoof UT L ST L Y ==
wd L
3 ot T ko

40.0| 40,0yt

wd

;;;;;;; i o o
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
504 i L=
40,0 e
R el
03CHI16-HY
Condition : AV6(UNII-4) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL: 886-3-327-0868

Page Number : D26 of D57
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ax HE40 CH167 5835MHz - R

4+3

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20220926

AL BN
{V /\\/ L R S |
ﬂ"‘v""’ﬂ \/m\/’V !

750

Site
Condition

5780, 5800, 5620, 5840, 5060, 5690, 5900, 5920, 5040 5960, 5080 6000
Frequency (MHz)
+03CHI6-HY
+ PEAK_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A o

Buvim) Date: 20220926

saof Y

109

N

AN ’

( \\

Al =
Y e

2

750

site
Condition

5760, 5800, 5020, 5840. 5060, 5080, 5000 5920, 5940, 5960 5980, 6000
Frequency (MHz)

+03CH16-HY

+ AV6_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D27 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE40 CH167 5835MHz - L

4+3 Vertical Fundamental

1 (@Buvim)

Date: 20220926 vel (dBuvim) Date: 20220926
PEARBE(UNT) 16-21]

1200) /
1100)

= 00|

1000 // 1000
900 - 904 PEAKWILY|
s00) A X

prewwEl |
50| o WWMMW““W
I

400 400

300 304

200 200

100 104

630, 5050, 5070 5690, 5710 5730, 5750 5770, 5790 5a10. 530, 5650, 5070, 5995 00 700, 000, 000, s000. 000, 7000
Frequency (WHe) Froquency (Hz)
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o1 0Buvim) Dote: 20220925
1300)
1200
1100
1000)
904
804
700| v

600

IR et

300

200)

100

000 2000, 3000, 4000, 5000. 000, 7000
Frequency (MiHz)
03CHI6-HY

Condition + AV6(UNIL-4) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHZ SWT:Auto

Avg. Left Blank

TEL: 886-3-327-0868

Page Number : D28 of D57
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ax HE40 CH167 5835MHz - R

4+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20220926

J‘w’wﬂ P SN cokumal
/ W 1

Bk e tisryrds ot

750 5760, 5800, 5620, 5840, 5850. 5600, 5900, 5920, 5040 5960, 5980 6000

Site
Condition

Frequency (MHz)

+03CHI6-HY

:PEAK_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (0B

) Date: 20220926

500

109

T~

=

A /\/ \/\/\

N
. AvG_BEUILY)

N2

site
Condition

750 5700, 5800, 5620, 5840. 5060, 5680, 5900, 5920, 5940 5960 5980, 6000
i

requency (MHz)

+03CH16-HY

* AV6_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D29 of D57



SPORTON LAB.

FCC RADIO TEST REPORT

Report N

0.: FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11ax HE40 CH175 5875MHz - L
4+3 Horizontal Fundamental
1300 ‘ 130.0]
1109 " 110, 1
100.0| ~ 100.0|
90.0 // /\\/‘ 90.0/ PEAK(UNILA)|
[ S M“M ool VT LT L U =
500 L 600 v s
500f . 4 500) B i
400 40,0ttt
g
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
504 ]
40,0 e ————
300 e
03CH16-HY
Condition : AV6(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
RBWAIOOD000KH s VOW D010 SWT A
Avg. Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D30 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE40 CH175 5875MHz - R

443 Horizontal Fundamental

1 (@BuVim) Date: 2022-1001

1000) W, \\
s L

A Wriey 2
WO»MWWMWM | %%w

750 5760, 5800, 5620, 5840, 5850. 5600, 5900, 5920. 5040 5960, 5980 6000
Frequency (MHz)
Site +03CHI6-HY
Condition + PEAK_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

- bat: 20221001
1500
1209
109
1000
%0d RVaYiTay
o N
s N
<
7 s s
P = ,
S0 S
S ———
s
309
200
109
T S Sodo 0 0 seon S e Fe 500 e
>

requency (MHz)

site +03CH16-HY

Condition + AV6_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D31 of D57



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11ax HE40 CH175 5875MHz - L
4+3 Vertical Fundamental
130.0| ‘ 130.0|
1109 — 110,
1000 e AT 1000
90.0) // | 90.0| PEAK(UNILA)|
80.0| /" g 80.0|
00 qoof UT L ST L Y ==
L 2 B M»MW o g
500] o s0.0) it
400 S0t A
o
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
100.0| 1
s00] -
40,0 N‘wM“"’A"J
300/
R i w
03CH16-HY
Condition : AV6(UNII-4) 3m 9120D_1522_220310 VERTICAL
REMALODUOUR VP10 SWTdato
Avg. Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D32 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11ax HE40 CH175 5875MHz - R

4+3 Vertical Fundamental

1 (@BuVim)

Date: 2022-1001

N
o
s0a) . pea_swus

70| I S
sog e | et Mt

750 5760, 5800, 5620, 5840, 5850. 5600, 5900, 5920. 5040 5960, 5980, 6000
Frequency (MHz)
Site +03CHI6-HY
Condition :PEAK_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@Buvim) Date: 202210.01

900 \‘/\/\/\/‘\
300 N
J <
709 N S P VEN VTP
1~

- -
_

L S ————

109

750 5700, 5800, 5620, 5840. 5060, 5680, 5900, 5920, 5940 5960 5980, 6000
Frequency (MHz)

site +03CH16-HY
Condition * AV6_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D33 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11ac HESO (Band Edge @ 3m)

WIFI UNII-4 5735~5895MHz Band Edge @ 3m
ANT 802.11ac HE80 CH171 5855MHz - L
4+3 Horizontal Fundamental
130.0| ‘ 130.0|
100.0) ~ pv/‘ 1000|
- 7 Yy sna
80.0| /" g 80.0|
00 /\ qoof UT L ST L Y ==
w AR
| o st | A
ROR—
40,0 0.0 Ao
s
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
/
s00] L —
00| - 7//~,._»»—/—'*"’J
300
03CH16-HY
Condition : AV6(UNII-4) 3m 9120D_1522_220310 HORIZONTAL
REMALODDOUR VB 106 SWTiauto
Avg. Left Blank

TEL: 886-3-327-0868

Page Number : D34 of D57
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ac HE80 CH171 5855MHz - R

4+3

Horizontal

Fundamental

Avg.

50 /\/\/\/ v il

AvG_BEUILY)

[ATaY N v

site
Condition

750 5760, 5800, 5620, 5840, 5860, 56
Frea

80, 5900, 5920, 5040 5960, 5930, 6000
ency (WHz)

+03CH16-HY
+ AV6_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

100.| ~ - ™
" WWW'\ L
0.0 W 1 2
704 "
w0 LAV
50.0| o
-
Condition : PEAK_BE(UNII 4) 3m 9120D_1522_220310 HORIZONTAL
e o
|

o TNARIANANN

1~

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D35 of D57



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ac HE80 CH171 5855MHz - L

4+3

Vertical

Fundamental

Avg.

Left Blank

- bat: 20221001 ot v e 20224001
PEAK BEOWA 1678
130.0| ‘ 130.0|
1200 : 1200
1109 Lt 00|
100 // o 1004)
o0 / A 904 peawNL)
09 / gl JV/M w N._A/'—Mj
! — MM IS T BT & -
Py o0
A o wf e ——— ettt
109 P I
509 300
200 200
109 100
Sosi Gaen SoT0. B STio. 5130 5750 E7a 510, Faio 5% Geen oo, 5% w0 7005 05 i £ i To00
Treauency e Fresuency )
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII-4) 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
. bate: 20221001
1500
1200
o)
1000
%0
500
100 fl s
w00 il
509 _—
40| MWW—M‘M“"’J =
:m,u“""’“‘/
200
100
o 005 o o D . )
Freauency i)
03CH16-HY
Condition

+ AV6(UNIL-4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D36 of D57



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR280208-01F

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11ac HE80 CH171 5855MHz - R

4+3

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2022-1001

1300
1200
1oaf
1000

s00)
700)

500]
400

200]
100]

st Mwm

N
MJJWWA’WVW‘\ SN eocstumal
e 2
i

750 5760, 5800, 5620, 5840, 5850. 5600, 5900, 5920, 5040 5960, 5980 6000

Site
Condition

Frequency (MHz)

+03CHI6-HY

:PEAK_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (0B

) Date: 202210.01

109

Va '\\A"

AN VAL

AvG_BEUILY)

A~ =

site
Condition

750 5700, 5800, 5620, 5840. 5060, 5680, 5900, 5920, 5940 5960 5980, 6000
i

requency (MHz)

+03CH16-HY

* AV6_BE(UNII 4) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D37 of D57



SPORTON LAB.

FCC RADIO TEST REPORT Report No

.+ FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI UNII-4 5735~5895MHz Harmonic @ 3m

ANT 802.11a CH169 5845MHz

443 Horizontal Vertical

Date: 20221002 el (g8

Date: 2022-10.02

1300
1200
0|

Peak

Avg.

1009 1000]
909 904
209 PEAK(UTD]| 09 PEAK(UNI)
oo 1—Af 1 700, i =
609 G 54| 609 V6 54
R e BT ol T ——
409 400
300 300
200 200
100 104

0008000, 70000, 12000 1400, T6000. a0 000 8000, 0000 2000, 7000, T6000. a0
Frequency (MHz) Frequency (MHz)
Site +03CHI6-HY Site 03CH16-HY
Condition + PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

TEL: 886-3-327-0868

Page Number

FAX: 886-3-327-0855

: D38 of D57



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI

UNII-4 5735~5895MHz Harmonic @ 3m

ANT

802.11a CH169 5845MHz

4+3

Horizontal

Vertical

A (@Buvim)

Date: 2022:1002

AVG[54

14470 14475, 14475 14477, 14479, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14495 14497, 14500
Froquency (MHz)

ency (s

Date: 2022-10-02

1300
1200
o
1000
90
80
700
60

AVG[54

s00]

409
304
200
100

14470 1AATS. 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14405, 14495, 14497, 14
Froquency (MHz)

17.7G
~18G

Avg.

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 1710, 17930, 17950, 17870, _ 160
Frequency (HHz)

site
Condition

He)
$03CHI6-HY.
+ AV6_54 3m 9120D_1522_220310 HORTZONTAL

cy (
Site 2 03CH16-HY Site. 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
o
o]
]
0 VG54 09 AV 54]
- e "
40.0| e e s il S M s i An.nwvww M
g

7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801
E 2

Site 03CH16-HY
Condition AV6_54 3m 91,

requency (MHz)

20D_1522_220310 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D39 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Harmonic @ 3m

ANT 802.11a CH173 5865MHz

443 Horizontal Vertical

J By vate: 20721002 a0 vate: 20221002
1300 1300
1209 1200
10g 10
100 1000
%00 a0q)
800) PEAK(UNID)| 09 PEAK(UNII) |
AR A+~ MY e e N T e s B N B [ — S M. &
600 AVG_54] 04| AVG_54]
L R es—————— L e L S e e—— S L -
400 10
300 300
200 200
100 100
005000 Toomo 7000, a0 Toueo o T o000 060, Tiggo. oo 50
Freauency (uHa) Froquoncy (e
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D40 of D57
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI

UNII-4 5735~5895MHz Harmonic @ 3m

ANT

802.11a CH173 5865MHz

4+3 Horizontal

Vertical

A (@Buvim)

Date: 2022:1002

AVG[54

14470 14475, 14475 14477, 14479, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14495 14497, 14500
Froquency (MHz)

Date: 2022-10-02

1300
1200
o
1000
90
80
700
60

AVG[54

s00]

409
304
200
100

O T S TS T TR T S S T
Site 2 03CH16-HY Site. 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
o
o]
]
600 AVG[54] 00| AVG |54
g —— ———
P e e e o et A Mt e S B - Pl n———— S s i
g

He)
site $03CHI6-HY.
Condition + AV6_54 3m 9120D_1522_220310 HORTZONTAL

17.7G
~18G

Avg.

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 1710, 17930, 17950, 17870, _ 160
Frequency (HHz)

7700 17730.1

Site
Condition

7750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17970, 17930, 17950, 17970, 180
Frequency (MHz)

03CH16-HY

AV6_54 3m 9120D_1522_220310 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D41 of D57



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI

UNII-4 5735~5895MHz Harmonic @ 3m

ANT

802.11a CH177 5885MHz

4+3 Horizontal

Vertical

Peak

Avg.

Date: 2022-10.02 el @By Date: 2022-10.02
1309 1300)
1209 1200)
1100 0,
1009 1000)
909 900
09 PEAK(UNI) 09 PEAK(UNI)
ool F— 1A I I S S e L e e R s e == S S s b B o
60 A6 54| 09 VG 54
Ll e e ————m———— e O EE——r— S ——————T—
400 400]
300 300
200 209
109 100
0008000, 70000, 12000, 74000 76000, 01 %00 8000, 0000 12000, 74000, 76000, a0
Frequency (MHz) Frequency (MHz)
Site +03CHI6-HY Site 03CH16-HY
Condition +PEAK(UNTI) 3m 9120D_1522_220310 HORTZONTAL Condition PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D42 of D57



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI

UNII-4 5735~5895MHz Harmonic @ 3m

ANT

802.11a CH177 5885MHz

4+3

Horizontal

Vertical

14.47G
~14.5G
Avg.

Date: 2022-10-02

AVG[54

A @Buvim) Date:2022-1002 el B
1300 1300
1200 1200
1o o
1000 1000
90| 90
500 80
700 700
600 5 60
500 500
400 409
304 304
200 200
100 100

14470 14475, 14475 14477, 14479, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14495 14497, 14500
Froquency (MHz)

Site £ 03CH16-HY
Condition

: AV6_54 3m 9120D_1522_220310 HORIZONTAL

14470 1AAT5. 14475, 14T 1

Site 03CH16-HY
Condition AV6_54 3m

14470, 14431, 14485, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14
Froquency (MHz)

9120D_1522_220310 VERTICAL

17.7G
~18G
Avg.

A (@Buvim)

Date: 20221002

Date: 2022-10.02

AVG 54

el (@BuVim)
1300) 1300
1200) 1200
100) 09|
1000) 1000
900 90|
s00) 800)
700 700)
600 poSe] 609
500 e e s g P e ey e s00]
P e s 400
30 300
200 209
109 100]
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 1710, 17930, 17950, 17870, _ 160
Frequency (HHz)

site :03CHI6-
Condition

He)

HY
+ AV6_54 3m 9120D_1522_220310 HORTZONTAL

SO U VOO U A S P

Site 03CH16-HY
Condition AV6_54 3m 91,

7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801
E 2

requency (MHz)

20D_1522_220310 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D43 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI UNII-4 5735~5895MHz Harmonic @ 3m

ANT 802.11ax HE20 CH169 5845MHz

443 Horizontal Vertical

A (@Buvim) Date: 2022:10.02 ol g5 Date: 2022.10.02
1300 1300)
1200 1200)
1100 0g
1000 1000
509 90
200 PEAK{U s PEAK(UID)
L e e e e e L e B s pu B e E—
600 G 54 sl G 54
Ll P e e A K — L e = =T e
400 400
300 304
209 200
109 100

900 5000, 70000 1200, 74000, 76000 o0 %00 8000, 70000 2000, Ta000. 76000, a0

Frequency (HHz) Froquency (Hz)

site +03CHI6-HY site 03CHI6-HY
Condition + PEAK(UNIT) 3m 91200_1522_220310 HORTZONTAL Condition PEAK(UNI) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D44 of D57
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR280208-01F

WIFI

UNII-4 5735~5895MHz Harmonic @ 3m

ANT

802.11ax HE20 CH169 5845MHz

4+3 Horizontal

Vertical

A (@Buvim)

Date: 2022:1002

AVG[54

ency (s

14470 14475, 14475 14477, 14479, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14495 14497, 14500
Froquency (MHz)

Date: 2022-10-02

1300
1200
o
1000
90
80
700
60

AVG[54

s00]

409
304
200
100

14470 1AAT5. 14475, 14T 1

14470, 14431, 14485, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14
Froquency (MHz)

cy (
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
o
o]
]
600 AVG[54] 00| AVG |54
g ———— — ——
e s e " B et i T Pllee— e Bl u= T Ml
g

He)
site $03CHI6-HY.
Condition + AV6_54 3m 9120D_1522_220310 HORTZONTAL

17.7G
~18G
Avg.

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 1710, 17930, 17950, 17870, _ 160
Frequency (HHz)

7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801
E 2

Site 03CH16-HY
Condition AV6_54 3m 91,

requency (MHz)

20D_1522_220310 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D45 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Harmonic @ 3m

ANT 802.11ax HE20 CH173 5865MHz

443 Horizontal Vertical

) @Buvim) Date: 2022-10.02 o1 080 Date: 2022-10.02
1300 1304)
1200 1200)
1100 1100
1000 1004)
a0 504
800 PEAK(UNI) soq) PPEAK(UNID)|
L e e e e e L e e R s e == S S s b B o
600 AVG_54] 600l AVG_54]
Ll e e pes e R SO0 A AT it el
400 400
300 304)
200 200)
100 100
%00 8000 70000 2000 74000 75000 &0 005000, 0000, 7000 000, To0u0. T
Frequency (WHz) Frequency (MHz)
Site 2 03CH16-HY Site. 03CH16-HY
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D46 of D57



ssamonias. FCC RADIO TEST REPORT Report No. : FR280208-01F

WIFI UNII-4 5735~5895MHz Harmonic @ 3m

ANT 802.11ax HE20 CH173 5865MHz

443 Horizontal Vertical

A @Buvim) Date:2022-1002 el B Date: 2022.10.02
1300 1300

1200 1200

1o o

1000 1000

90| 90

500 80

700 700

609 G 54 s G 54
500 504

400 409

304 304

200 200

100 100

FATD TATS TATS TATT Ao, AT TES. THAB TeT 1445 A0 T455. s Tt 14500 TG VT VTS VAT VTS TR THAES T TR TR TG TATS, AT AT
roquency (MH) roquency (Mz)
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Appendix E. Duty Cycle Plots
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